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History of this test report

Report No. Version Description Issue Date

FG380306J 01 Initial issue of report Nov. 09, 2023

Revise List of Measuring Equipment and appendix A

FG380306J 02 This report is an updated version, replacing the report Dec. 06, 2023
issued on Nov. 09, 2023.
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Summary of Test Result

Report Ref Std. Result
Test It Limit R k
Clause Clause estliems it (PASS/FAIL) emar
§2.1046
3.4 EIRP Measurement +43dBm Pass -
§30.202
3.5 §2.1049 Occupied Bandwidth Not Applicable |Reporting only -
§2.1053 . . o -5dBm/MHz
3.6 Radiated Spurious Emission Pass -
§30.203 -13dBm/MHz
Frequency Stability for Within
3.7 §2.1055 Pass -
Temperature & Voltage the band

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: William Chen
Report Producer: Ming Chen
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1 General Description
1.1 Feature of Equipment Under Test

Product Feature

General Specs
GSM/WCDMA/LTE/5G NR, Bluetooth, BLE, BLE channel sounding, Wi-Fi 2.4GHz 802.11b/g/n/ac/ax,
Wi-Fi 5GHz 802.11a/n/ac/ax, Wi-Fi 6GHz 802.11a/ax, NFC, WPC Rx and GNSS Rx.

Remark: The above EUT's information was declared by manufacturer. Please refer to Disclaimer in
report summary.

EUT Information List

S/IN Performed Test Item
Conducted Measurement
36161JEKB08209
EIRP
36161JEKB08150

Radiated Spurious Emission

1.2 Product Specification of Equipment Under Test

Product Specification is subject to this standard

Device Category in Part 30 Mobile station

NR band n260: 50/100 MHz (1CC), 200 MHz (2CC) , 300
MHz (3CC) and 400 MHz (4CC)

NR band n261: 50/100 MHz (1CC), 200 MHz (2CC) , 300

MHz (3CC) and 400 MHz (4CC)

Maximum Number of contiguous CC |4

Maximum Aggregated Bandwidth 400MHz

NR band n260:

Module A: 26.69 dBm

Module B: 34.31 dBm

NR band n261:

Module A: 30.31 dBm

Module B: 29.30 dBm

CP-OFDM: QPSK/ 16QAM / 64QAM

DFT-s-OFDM: Pi/2 BPSK / QPSK / 16QAM / 64QAM

Note 1: Highest EIRP was measured on Module A, dual beam case for n261 band.

Support Bandwidth

Maximum Output Power (EIRP)

Type of Modulation

Note 2: Highest EIRP was measured on Module B, dual beam case for n260 band.
Note 3: The above EUT's information is declared by manufacturer. Please refer to Disclaimer in report

summary.

1.3 Modification of EUT

No modifications are made to the EUT during all test items.
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1.4 Testing Location

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.0.C)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Site No. Engineer Temperature Humidity
- ~ o, ~ 0,
Test Site Information 03CH10-HY .Yu Wang 23.6~24.5°C 60.6~62.1%
03CHigHY | credengand i, 4 os7ec 58.9~61.6%
Yu Wang

Note 1: FCC Designation No.: TW3786
Note 2: The highest accredited frequency is 280GHz.
Note 3: The test lab accreditation scope please refer appendix C, and the ISO 17025 accreditation

letter can be found on TAF (Taiwan Accreditation Foundation) Website (Website link).

1.5 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

’ FCC 47 CFR Part 2, 30

’ ANSI C63.26-2015

U FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

U FCC KDB 414788 D01 Radiated Test Site v01r01.

¢ FCC KDB 842590 D01 Upper Microwave Flexible Use Service v01r02

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test

EUT has total 2 millimeter wave antenna modules, Plane A and Plane B, with antenna type patch.
There are up to 2 beams H and V operation for each antenna module.

Any antenna module cannot transmit simultaneously with the other antenna modules.

Preliminary EIRP test was performed for all beam configurations in the anechoic chamber at the
manufacturer’s facility so the EIRP worst case beam-pair were identified.

EIRP was investigated that the dual beam rated maximum EIRP is higher than single beam.

The NR radio operation is controlled via FTM mode (Factory mode).

The EUT is forced to operate continuously (100% duty cycle) with maximum output power during

the test.

2.1 Test Mode

Test Bandwidth (MHz) Modulation RB # Test Channel
es'
Band
Inner | Outer
Items 50 | 100 | 200 | 300 | 400 | QPSK |16QAM | 64QAM | 1 L | M |H
Full Full
n260
EIRP v v v v v v v v v v v v v
n261
999
A'_ n260
Occupied v v v v v v v v - - v v v v
i n261
Bandwidth
Out of
n260
Band v v v v v v v v v - v v v
. n261
Emission
Spurious | n260
v v v v v v - - v - - v v v
Emission n261
Frequenc n260
qu. i 4 CW tone - v -
Stability n261
1. The mark “v “ means that this configuration is chosen for testing.
2. The device is investigated from 9kHz to 200GHz of fundamental signal for radiated spurious emission test under
different RB size and modulations in exploratory test. Subsequently, only the worst case emissions are reported.
Remark 3. Both modulation type DFT-s OFDM and CP-OFDM are evaluated and reported.
4.  All the radiated test cases were performed with Adapter 1 and USB Cable 3.
5. The out of band emission were measured radiated EIRP.
6. During the preliminary test, both charging modes (Adapter mode and WPT mode) and standalone mode were verified.
It is determined that the adaptor mode is the worst case for official test.

Note: EUT antenna gain information is not listed because all the measured results are radiated EIRP.
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2.2 Connection Diagram of Test System

<For radiated emissions from 30MHz to 18GHz>

1200WackEiHz
Adapter

L]

Notebook

EUT
{USB Cable)

EUT

<For radiated emissions from 18GHz ~ 200GHz>

120vaciklHz
EUT
(Adapter)

L]

EUT
(USB Cable)

EUT
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2.3 Support Unit used in test configuration

Item |Equipment Brand Name |Model No. FCCID Data Cable |(Power Cord
AC I/P:
1. |Notebook ASUS A515-54G-51QB  [N/A N/A Unshielded, 1.2 m
DC O/P:
Shielded, 1.8 m

2.4 Measurement Results Explanation Example

According to ANSI C63.26-2015 Section 5.2.7
EIRP (dBm) = E(dBuV/m) + 20log (D) -104.8.
where D is the measurement distance (in the far field region) in m.

E (dBuV/m) = Spectrum Reading Level (dBm) + Antenna Factor (dB/m) + Cable Loss (dB) + 107

Hence, the spectrum analyzer Offset is derived including RF cable loss and antenna factor.

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8

The conversion loss of RF mixer is also included by the mixer table of spectrum analyzer when
measurement frequency is above 40GHz.
Example :
Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=42.3 + 3.0 + 107 + 20log(1) — 104.8

= 47.5 (dB)
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2.5 Far Field Condition for Frequency above 18GHz

Antenna Distance
Frequency Wavelength | Far field R (m) | Measurement
Horn Antenna Dimension Factor
(GHz) (A) (m) >=2A? /A Distance (D) (m)
A (mm) 20log(D) (dB)
18 60 0.0167 0.43
BBHA 9170 1 0.00
40 60 0.0075 0.96
40 48 0.0075 0.61
QWH-UPRRO00 1 0.00
60 48 0.0050 0.92
60 31 0.0050 0.38
QWH-EPRRO00 1 0.00
90 31 0.0033 0.58
90 21 0.0033 0.26
QWH-FPRRO00 1 0.00
140 21 0.0021 0.41
140 15 0.0021 0.21
QWH-GPRR00 0.5 -6.02
220 15 0.0014 0.33
2.6 Frequency List of Low/Middle/High Channels
NR Band n260 Channel and Frequency List
BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
50 Frequency 37025 38500 39975
100 Frequency 37050 38500 39950
200 Frequency 1 37050 38450 39850
Frequency 2 37150 38550 39950
Frequency 1 37050 38400 39750
300 Frequency 2 37150 38500 39850
Frequency 3 37250 38600 39950
Frequency 1 37050 38350 39650
400 Frequency 2 37150 38450 39750
Frequency 3 37250 38550 39850
Frequency 4 37350 38650 39950
TEL: 886-3-327-0868 Page Number 1 10 of 22
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NR Band n261 Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest

50 Frequency 27525 27925 28325

100 Frequency 27550 27925 28300

Frequency 1 27550 27875 28200

200 Frequency 2 27650 27975 28300

Frequency 1 27550 27825 28100

300 Frequency 2 27650 27925 28200

Frequency 3 27750 28025 28300

Frequency 1 27550 27775 28000

400 Frequency 2 27650 27875 28100

Frequency 3 27750 27975 28200

Frequency 4 27850 28075 28300
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SPORTON LAB.

3 Radiated Test Items
3.1 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2 Test Setup

For radiated emissions from 9kHz to 30MHz

! RX Antenna

 J

Im

""" " !

1m

1;

1
Metal Full Soldered Ground Plane

N~

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz
RX Antenna

Metal Full Soldered Ground Plane

R

Spectrum Analyzer | Receiver
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For radiated emissions 1GHz to 18GHz

FX Antenna

I A

Betal Full Soldered Ground Plane

..

Spectrum Analyzer / Receiver

For radiated emissions from 18GHz to 40GHz

RX Antenna

Azimuth Turmtable

Metal Full Soldered Ground Plane

o0
Spectrum Analyzer ! Receiver
TEL: 886-3-327-0868 Page Number 1 13 of 22
FAX: 886-3-327-0855 Issue Date : Dec. 06, 2023

Report Template No.: BU5-FGNR30 Version 1.0 Report Version 1 02



ssasranas. FCC RADIO TEST REPORT Report No.: FG380306J

For radiated emissions above 40GHz up to 90GHz

RX Antenna
Mixex
L L4
EUT "‘ Foll fSxis S s 1 - T
| N
1~ 25m

I A

Azimuth Turntable

Bdetal Full Soldered Ground Plane

..

Spectrum Analyzer / Receiver

For radiated emissions above 90GHz up to 200GHz

n -

EUT - Bl fads =— 05m
| A
&

Azimuth Turmtable

I A

Metal Full Soldered Ground Plane

o0
Spectrum Analyzer ! Receiver
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Frequency stability Setup

—lse

Spectrum Analyzer

EUT

Thermal Chamber

3.3 Test Result of Radiated Test

Please refer to Appendix A.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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3.4 EIRP Measurement

3.4.1 Description of EIRP Measurement

For mobile stations, the average power of the sum of all antenna elements is limited to a maximum
EIRP of +43 dBm.

3.4.2 Test Procedures

Set EUT at maximum output power.

Select lowest, middle, and highest channels for each band and different modulation.
Enable channel power function of spectrum analyzer

Set frequency would like to be investigated.

Set Detector = RMS

Set Trace mode = trace average

Set Sweep time = auto couple

Set sweep points = 2 x Span/RBW

© © N o g pH w DR

Set sweep count 100 and wait until the trace to be stabilized

-
o

Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

11. Measure and record the power level from the spectrum analyzer.

12. The testresult is calculated according to

ANSI C63.26-2015 Section 5.2.7

EIRP (dBm) = E(dBuV/m) + 20log (D) -104.8.

where D is the measurement distance (in the far field region) in m.

E (dBuV/m) = Spectrum Level (dBm) + Antenna Factor (dB/m) + Cable Loss (dB) + 107

That is, set the spectrum offset including sum of

Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
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3.5 Occupied Bandwidth

3.5.1Description of Occupied Bandwidth Measurement

This is for reporting only.
The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

3.5.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.4
1. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be at least 1.5 times the anticipated OBW.
2. The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.
3.  Set the detection mode to peak, and the trace mode to max hold.

4. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured

bandwidth.
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3.6 Radiated Spurious Emission Measurement

3.6.1 Description of Radiated Spurious Emission Measurement

The spectrum is scanned from 30 MHz up to 200GHz.

The conductive power or the total radiated power of any emission outside a licensee's frequency block

shall be -13 dBm/MHz or lower. However, in the bands immediately outside and adjacent to the

licensee's frequency block, having a bandwidth equal to 10 percent of the channel bandwidth, the

conductive power or the total radiated power of any emission shall be -5 dBm/MHz or lower.

3.6.2 Test Procedures

1. Set EUT at maximum output power.

2. Select lowest, middle, and highest channels for each band and different modulation.

3.  Measure and record the power level from the spectrum analyzer.

4. Set frequency would like to be investigated.

5. Set Detector = RMS, Trace mode = trace average, sweep time = auto couple

6. Set sweep points = 2 x Span/RBW, sweep count 100 and wait until the trace to be stabilized.

7. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

8.  For measurement frequency from 30MHz to 18GHz,
An antenna was substituted in place of the EUT and was driven by a signal generator.
Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission. Take record of output power and repeat for another polarization.

9. For measurement frequency above 18GHz, the test result is calculated according to
ANSI C63.26-2015 Section 5.2.7 and 5.7.3 and 5.7.4
EIRP (dBm) = E(dBuV/m) + 20log (D) -104.8.
where D is the measurement distance (in the far field region) in m.
E (dBuV/m) = Spectrum Level (dBm) + Antenna Factor (dB/m) + Cable Loss (dB) + 107
That is, set the spectrum offset including sum of
Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8

10. The conversion loss of RF mixer is also included in conversion loss table of the spectrum
analyzer when measurement frequency is above 40GHz.

11. Two cut method is used to perform some spurious emissions where EIRP exceeds emission
limit within 18-40GHz frequency range.
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3.7 Frequency Stability Measurement

3.7.1Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of primary

supply voltage to ensure that the fundamental emission stays within the authorized frequency block.

3.7.2 Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.

1. The EUT was set up in the thermal chamber.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3.  With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.7.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.
1. The EUT was placed in a temperature chamber at 20° C.
2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
3.  The variation in frequency was measured for the worst case.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. |Characteristics Cal::l’)ar::;lon Test Date Due Date Remark
. Radiation
Amplifier SONOMA 310N 187311 9kHz~1GHz | Oct. 19, 2022 | Aug. 09, 2023 | Oct. 18, 2023 (03CH10-HY)
. CBL6111D & Radiation
Bilog Antenna TESEQ 00800N1DO1N-06 35413 & 02 | 30MHz~1GHz [Nov. 06, 2022| Aug. 09, 2023 [ Nov. 05, 2023 (03CH10-HY)
SCHWARZBE Radiation
Horn Antenna CK BBHA 9120 D 9120D-1325 | 1GHz~18GHz |Oct. 27, 2022 | Aug. 09, 2023 | Oct. 26, 2023 (03CH10-HY)
. JAP00101800-30- Radiation
Preamplifier Jet-Power 10P 160118550004| 1GHz~18GHz |Feb. 27, 2023 Aug. 09, 2023 | Feb. 26, 2024 (03CH10-HY)
Control Turn Radiation
Controller EMEC EM 1000 N/A table & Ant Mast N/A Aug. 09, 2023 N/A (03CH10-HY)
Radiation
Antenna Mast EMEC AM-BS-4500-B N/A 1~4m N/A Aug. 09, 2023 N/A (03CH10-HY)
Radiation
Turn Table EMEC TT 2200 N/A 0~360 Degree N/A Aug. 09, 2023 N/A (03CH10-HY)
i Radiation
Software Audix E3 6.2009-8-24 | RK-001042 N/A N/A Aug. 09, 2023 N/A (03CH10-HY)
EMI Test . Radiation
Receiver Keysight N9038A MY59053012 | 3Hz~26.5GHz |Nov. 18, 2022 Aug. 09, 2023 | Nov. 17, 2023 (03CH10-HY)
Signal Analyzer| Keysight N9010B MY60241055 | 10Hz~44GHz | Jul. 26, 2023 | Aug. 09, 2023 | Jul. 25, 2024 (Oigﬂ?g?g\()
519226/2, .
RF Cable | HUBER* | o ,cOFLEX 102 | 804014/2, |30MHz~40GHz |Nov. 02, 2022| Aug. 09, 2023 | Nov. 01, 2023 | _Radiation
SUHNER 804026/2 (03CH10-HY)
SHF-EHF Horn|SCHWARZBE Jul. 10, 2023~ Radiation
Antenna CK BBHA9170 BBHA9170584| 18GHz-40GHz |Dec. 13, 2022 Dec. 05, 2023 Dec. 12, 2023 (03CH18-HY)
Spectrum Rohde & - Jul. 10, 2023~ Radiation
Analyzer Schwarz FSV3044 101009 10Hz~44GHz |Nov. 22, 2022 Jul. 26, 2023 Nov. 21, 2023 (03CH18-HY)
Spectrum Rohde & - Radiation
Analyzer Schwarz FSV3044 101009 10Hz~44GHz |Nov. 17, 2023| Dec. 05, 2023 | Nov. 16, 2024 (03CH18-HY)
Spectrum Rohde & - Radiation
Analyzer Schwarz FSV3044 101103 10Hz~44GHz |Feb. 09, 2023| Dec. 06, 2023 | Feb. 08, 2024 (03CH18-HY)
HUBER + Jul. 10, 2023~ Radiation
RF Cable SUHNER SUCOFLEX 102 801607/2 N/A Nov. 29, 2022 Jul. 26, 2023 Nov. 28, 2023 (03CH18-HY)
HUBER + Radiation
RF Cable SUHNER SUCOFLEX 102 801607/2 N/A Nov. 28, 2023| Dec. 05, 2023 | Nov. 27, 2024 (03CH18-HY)
HUBER + Jul. 10, 2023~ Radiation
RF Cable SUHNER SUCOFLEX 102 801589/2 N/A Nov. 29, 2022 Jul. 26, 2023 Nov. 28, 2023 (03CH18-HY)
. Jul. 10, 2023~ Radiation
Preamplifier EMEC EM18G40G 060715 18GHz~40GHz |Dec. 07, 2022 Jul. 26, 2023 Dec. 06, 2023 (03CH18-HY)
Phi/Theta 0~360 Jul. 10, 2023~ Radiation
Turn Table EMEC N/A N/A Degree N/A Jul. 26, 2023 N/A (03CH18-HY)
Control Turn Jul. 10, 2023~ Radiation
Controller EMEC EM 1000 N/A table N/A Jul. 26, 2023 N/A (03CH18-HY)
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Instrument | Brand Name Model No. Serial No. |Characteristics Cal::l;ar::;ion Test Date Due Date Remark

e | Seaore FSV3044 101008 | 10Hz~44GHz |Nov. 22, 2022| 3% 0025 "] Nov. 21, 2023 O3eHEY)
Famone | et | corazio | ow | BSEE | o [40 B0 g | Sad
Famore | ot | parszin | e | Sow Jon oo ] 30 50 on o ] el
Antenna | Quinstar | QWH-UPRROD | 1410300008 | 40-60 GHz | Jul. 06,2021 | % 207 ut 05, 2024 | SSHEEE
Antenna | Quinstar | QWH-EPRROO | 1372000000 | 60-90 GHz | Jul. 06, 2021 |"p% %1 20" ul 05, 2024 | “EHEER
Antenna | Quinstar | QWH-FPRROO | 1011500008 | 90-140 GHz | Jul. 06, 2021 | "% O 20" yul 05, 2024 | SRR
Antenna Quinstar | QWH-GPRROO QWF:)'_GOTRRO 140-220 GHz | Jul. 06, 2021 A:S;gé’z%gg Jul. 05, 2024 (0§ggifg?£Y)
RF Cable | HOPRR* | SUCOFLEX 102 | 80158912 NA - |Now. 20, 2022| a9 00 7| Nov. 28, 2023 | TAIEA
RF Cable | HOPER* | SUCOFLEX 102 | 80160712 N/A Nov. 29, 2022 A:Sféf%ﬁ; Nov. 28, 2023 (o?g:ifgj—?v)

Note 1: (*) Equipment manufacturer’s Calibration Certificate.

Note 2: The Standard Gain Horn Antennas are calibrated by the ISO 17025 accredited test lab MWM Lab

(http://en.mwmlab.com/about), a sub unit of Belarussian State University of Informatics and Radio electronics which is

accredited by the Belarusian State Centre for Accreditation (BSCA). BSCA is the National accreditation body of the

Republic of Belarus and an associated member of the International Laboratory Accreditation Cooperation (ILAC).

Note 3: The standard gain horn’s critical dimensions is verified on an annual basis within the equipment specification according to

KDB 842590 D01 v01r02 clause 2)a)2)iii).
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5 Measurement Uncertainty
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of 3.43 dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 3.63 dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 4.23 dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (40 GHz ~ 140 GHz)
Measuring Uncertainty for a Level of 5.64 dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (140 GHz ~ 200 GHz)
Measuring Uncertainty for a Level of 6.65 dB
Confidence of 95% (U = 2Uc(y)) )
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Appendix A. Test Results of EIRP and Radiated Test

EIRP Power(Average power)

<Module A>
NR Band n260 Module A AGH+V (Beam ID:3+3 )
Maximum Average EIRP [dBm]
BW [MHz] | Waveform |Modulation Inner 1RB Inner Full
50 DFT-S QPSK 26.07 26.65
50 DFT-S 16QAM 24.94 23.67
50 DFT-S 640QAM 21.25 22.02
50 CP QPSK 23.48 23.23
100 DFT-S QPSK 26.24 26.69
100 DFT-S 16QAM 25.25 23.59
100 DFT-S 640QAM 21.05 21.82
100 CP QPSK 23.96 23.35
200 DFT-S QPSK 21.47 21.22
Lowest 200 DFT-S 16QAM 20.96 19.71
200 DFT-S 640QAM 171 16.97
200 CP QPSK 21.65 20.92
300 DFT-S QPSK 20.99 20.9
300 DFT-S 16QAM 20.61 19.41
300 DFT-S 640QAM 16.88 16.85
300 CP QPSK 20.82 20.76
400 DFT-S QPSK 20.83 20.72
400 DFT-S 16QAM 19.38 19.26
400 DFT-S 640QAM 16.94 16.77
400 CP QPSK 20.68 20.79

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number 1 A1-1 of A8
FAX : 886-3-327-0855
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NR Band n260 Module A AGH+V (Beam ID:3+3 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform |Modulation Inner 1RB Inner Full
50 DFT-S QPSK 25.71 26.14
50 DFT-S 16QAM 23.91 23.36
50 DFT-S 64QAM 20.53 21.12
50 CP QPSK 23.63 23.35
100 DFT-S QPSK 25.65 26.4
100 DFT-S 16QAM 24.96 23.45
100 DFT-S 64QAM 20.36 21.56
100 CP QPSK 23.11 23.13
200 DFT-S QPSK 20.92 21.14

Middle 200 DFT-S 16QAM 20.19 19.78
200 DFT-S 64QAM 17.37 17.59
200 CP QPSK 21.06 21.27
300 DFT-S QPSK 20.7 21.04
300 DFT-S 16QAM 19.57 19.45
300 DFT-S 64QAM 17.06 17.41
300 CP QPSK 20.31 21.18
400 DFT-S QPSK 20.38 21
400 DFT-S 16QAM 19.62 19.46
400 DFT-S 64QAM 17.74 17.68
400 CP QPSK 20.71 20.69

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number 1 A1-2 of A8
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NR Band n260 Module A AGH+V (Beam ID:3+3 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform |Modulation Inner 1RB Inner Full
50 DFT-S QPSK 25.87 26.14
50 DFT-S 16QAM 23.87 22.74
50 DFT-S 64QAM 20.15 21.72
50 CP QPSK 24.07 22.34
100 DFT-S QPSK 25.64 25.55
100 DFT-S 16QAM 22.48 22.59
100 DFT-S 64QAM 19.9 20.59
100 CP QPSK 22.76 22.25
200 DFT-S QPSK 20.31 20.2

Highest 200 DFT-S 16QAM 18.38 18.81
200 DFT-S 64QAM 15.68 16.44
200 CP QPSK 19.99 20.08
300 DFT-S QPSK 20.15 20.32
300 DFT-S 16QAM 18.01 18.88
300 DFT-S 64QAM 15.98 16.42
300 CP QPSK 20.11 20.2
400 DFT-S QPSK 20.93 20.67
400 DFT-S 16QAM 18.37 19.43
400 DFT-S 64QAM 16.61 16.73
400 CP QPSK 20.81 21.26

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number 1 A1-3 of A8
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swanranas. FCC RADIO TEST REPORT Report No. :FG380306J

NR Band n260 Module A
EIRP Worst Case Plot

Lowest Channel / 50MHz / QPSK / 10RB11 (Module A)

Ref Level 49.59 dBm Offset 49.39dB ® RBW 1 MHz SGL
& Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

40 dBm o

30 dBm

20 dBm

/ \

0 dBm

-10 dBm /',ﬂ \,\,\

-20 dBm A is

30 dB WW

- om
WW

-40 dBm

CF 37.025 GHz 1001 pts 10.2 MHz/ Span 102.0 MHz
2 Result Summary None

Tx1 (Ref) 50.000 MHz 26.65 dBm

{ Tx Total 26.65 dBm

» 11072023
Ready [N &t "

00:56:16 11.07.2023

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.2 + 3.99 + 107 + 20log(1) — 104.8 = 49.39 (dB)

TEL : 886-3-327-0868 Page Number 1 A1-4 of A8
FAX : 886-3-327-0855
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NR Band n260 Module A
EIRP Worst Case Plot
Lowest Channel / 100MHz / QPSK / 20RB22 (Module A)

Ref Level 49.09 dBm Offset 49.39dB ® RBW 1 MHz SGL
& Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

40 dBm

30 dBm

20 dBm

10 dBm ot e,

0 dBm { \kk(
-10 dBm .

-20 dBm MJN

-30 dBm p=

b s

‘40 dBIII

CF 37.05 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz
2 Result Summary None

Tx1 (Ref) 100.000 MHz 26.69 dBm

{ Tx Total 26.69 dBm

» 11072023
Ready [N %t riren

02:01:27 11.07.2023

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.2 + 3.99 + 107 + 20log(1) — 104.8 = 49.39 (dB)

TEL : 886-3-327-0868 Page Number : A1-5 of A8
FAX : 886-3-327-0855
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SPORTON LAB.

NR Band n260 Module A
EIRP Worst Case Plot
Lowest Channel / 200MHz / QPSK / 1RB22 (Module A)

SGL

Count 100/100
@ 1Rm Avg

Ref Level 49.09 dBm Offset 49.39dB ® RBW 1 MHz
Att 5dB SWT 1.63ms ® VBW 3MHz Mode Auto Sweep
1ACLR

40 dBm
X1

30 dBm

20 dBm

| |
| I

0 dBm

| i i n

il ZANIN AN NN

20480 T TR PEVRE P R S M
‘40 dBIII
CF37.1 GHz 1001 pts 40.7 MHz/ Span 407.0 MHz
2 Result Summary None
Tx1 (Ref) 200.000 MHz 21.65 dBm

{ Tx Total 21.65 dBm

» 11072023
Ready [N %t e

03:05:18 11.07.2023

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.2 + 3.99 + 107 + 20log(1) — 104.8 = 49.39 (dB)

TEL : 886-3-327-0868 Page Number : A1-6 of A8
FAX : 886-3-327-0855
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NR Band n260 Module A
EIRP Worst Case Plot

Middle Channel / 300MHz / QPSK / 20RB22 (Module A)

Ref Level 29.50 dBm Offset 49.39dB ® RBW 1 MHz SGL

Att 0dB SWT 244ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
20 dBm ==

10 dBm

n e —
O dl)lll [ ] ’ \ ( l
-10 dBm

e | NIZARNIZAR N IVEN
" 7 =

'4'0 dBIII
-50 dBm
-60 dBm
CF 38.5 GHz 1001 pts 61.0 MHz/ Span 610.0 MHz
2 Result Summary None
Tx1 (Ref) 300.000 MHz 21.18 dBm
{ Tx Total 21.18 dBm

» 12072023
Ready [N %t e

13:58:11 12.07.2023

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.2 + 3.99 + 107 + 20log(1) — 104.8 = 49.39 (dB)

TEL : 886-3-327-0868 Page Number 1 A1-7 of A8
FAX : 886-3-327-0855
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SPORTON LAB.

NR Band n260 Module A
EIRP Worst Case Plot
Highest Channel / 400MHz / QPSK / 20RB22 (Module A)

SGL

Count 100/100
@ 1Rm Avg

Ref Level 29.59 dBm Offset 49.39 dB ® RBW 1 MHz
Att 0dB SWT 3.26ms ® VBW 3 MHz Mode Auto Sweep
1ACR

20 dBm =

10 dBm

o T 11
RN

IV I AN A A N I

-40 dB
-50 dB
-60 dBm
CF 39.8 GHz 1001 pts 81.3 MHz/ Span 813.0 MHz
2 Result Summary
Tx1 (Ref) 400.000 MHz 21.26 dBm
I Tx Total 21.26 dBm

- 13072023
Ready [N T 330

03:13:26 13.07.2023

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.2 + 3.99 + 107 + 20log(1) — 104.8 = 49.39 (dB)

TEL : 886-3-327-0868 Page Number : A1-8 of A8

FAX : 886-3-327-0855
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NR Band n261 Module A AGH+V (Beam ID:3+3 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 28.63 28.85
50 DFT-S | 16QAM 25.46 25.11
50 DFT-S | 64QAM 22.91 23.29
50 CP QPSK 26.11 25.02
100 DFT-S QPSK 29.52 29.36
100 DFT-S | 16QAM 27.36 26.31
100 DFT-S | 64QAM 23.65 2415
100 CP QPSK 27.52 26.42

200 DFT-S QPSK 23.81 24
Lowest| 200 DFT-S | 16QAM 22.3 22.73
200 DFT-S | 640QAM 19.9 20.15
200 CP QPSK 23.91 24.31
300 DFT-S QPSK 23.37 23.36
300 DFT-S | 16QAM 21.16 21.96
300 DFT-S | 640QAM 18.81 19.58
300 CP QPSK 22.87 23.34
400 DFT-S QPSK 23.43 23.48
400 DFT-S | 16QAM 22.82 21.99
400 DFT-S | 640QAM 19.19 19.63
400 CP QPSK 22.91 23.46

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number 1 A2-1 of A8
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NR Band n261 Module A AGH+V (Beam ID:3+3 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 30.03 30.31
50 DFT-S | 16QAM 29.19 27.16
50 DFT-S | 64QAM 2411 24.93
50 CP QPSK 27.16 26.56
100 DFT-S QPSK 29.23 29.96
100 DFT-S | 16QAM 28.25 26.5
100 DFT-S | 64QAM 23.27 24.43
100 CP QPSK 27.37 26.21

200 DFT-S QPSK 24.72 24.63
Middle | 200 DFT-S | 16QAM 23.49 22.97
200 DFT-S | 640QAM 20.32 20.26
200 CP QPSK 24.25 24.52
300 DFT-S QPSK 23.93 2415
300 DFT-S | 16QAM 23.38 22.52
300 DFT-S | 640QAM 19.55 19.94
300 CP QPSK 25.05 2412
400 DFT-S QPSK 24.25 24 .31
400 DFT-S | 16QAM 23.65 22.89
400 DFT-S | 640QAM 20.21 19.91
400 CP QPSK 2497 24.61

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number 1 A2-2 of A8
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NR Band n261 Module A AGH+V (Beam ID:3+3 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 29.14 29.98
50 DFT-S | 16QAM 27.36 26.68
50 DFT-S | 64QAM 2415 2416
50 CP QPSK 26.88 26.94
100 DFT-S QPSK 29.31 30.15
100 DFT-S | 16QAM 28.01 26.61
100 DFT-S | 64QAM 23.67 24.57
100 CP QPSK 27.47 26.4

200 DFT-S QPSK 24.33 25.19
Highest| 200 DFT-S | 16QAM 23.73 23.86
200 DFT-S | 64QAM 20.76 2112
200 CP QPSK 253 25.55
300 DFT-S QPSK 25.44 25.32
300 DFT-S | 16QAM 2473 23.9
300 DFT-S | 640QAM 20.58 21.07
300 CP QPSK 24 .88 25.51
400 DFT-S QPSK 25.31 25.22
400 DFT-S | 16QAM 23.8 23.73
400 DFT-S | 640QAM 20.13 21.1
400 CP QPSK 2497 25.2

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number 1 A2-3 of A8
FAX : 886-3-327-0855
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NR Band n261 Module A
EIRP Worst Case Plot

Middle Channel / 50MHz / QPSK / 10RB11 (Module A)

Ref Level 49.36 dBm Offset 45.19dB ® RBW 1 MHz SGL
& Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

40 dBm T

30 dBm

20 dBm /\WW
10 dBm / \

0 dBm

-10 dBm \N\\\W
-20 dBm MM/ \M
fadertmegnn]

30 dBm Raida
WW
-40 dBm
CF 27.925 GHz 1001 pts 10.2 MHz/ Span 102.0 MHz
2 Result Summary None
Tx1 (Ref) 50.000 MHz 30.31 dBm
{ Tx Total 30.31 dBm

» 19072023
Ready [N ot e

01:54:39 19.07.2023

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.6 + 3.39 + 107 + 20log(1) — 104.8 = 45.19 (dB)

TEL : 886-3-327-0868 Page Number 1 A2-4 of A8
FAX : 886-3-327-0855
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NR Band n261 Module A
EIRP Worst Case Plot

Highest Channel / 100MHz / QPSK / 20RB22 (Module A)

Ref Level 49.36 dBm Offset 45.19dB ® RBW 1 MHz SGL
& Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

40 dBm T

30 dBm

20 dBm

10 dBmy { \
OdBIII \’L

-10 dBm w\w\

-20 dBm

-30 dBm
-40 dBm
CF 28.3 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz
2 Result Summary None
Tx1 (Ref) 100.000 MHz 30.15 dBm
{ Tx Total 30.15dBm

» 20072023
Ready [N o e

14:55:35 20.07.2023

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.6 + 3.39 + 107 + 20log(1) — 104.8 = 45.19 (dB)

TEL : 886-3-327-0868 Page Number 1 A2-5 of A8
FAX : 886-3-327-0855
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NR Band n261 Module A
EIRP Worst Case Plot

Highest Channel / 200MHz / QPSK / 22RB22 (Module A)

Ref Level 49.36 dBm Offset 45.19dB ® RBW 1 MHz SGL

Att 10dB SWT 1.63ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

40 dBm T

30 dBm

20 dBm

10 dBmy

] |

- L ]
. ) o

| -30-dBm
-40 dBm
CF 28.25 GHz 1001 pts 40.7 MHz/ Span 407.0 MHz
2 Result Summary None
Tx1 (Ref) 200.000 MHz 25.55 dBm
{ Tx Total 25.55 dBm

» 21072023
Ready [N ot e

00:02:57 21.07.2023

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.6 + 3.39 + 107 + 20log(1) — 104.8 = 45.19 (dB)

TEL : 886-3-327-0868 Page Number : A2-6 of A8
FAX : 886-3-327-0855
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NR Band n261 Module A
EIRP Worst Case Plot

Highest Channel / 300MHz / QPSK / 22RB22 (Module A)

Ref Level 35.19 dBm Offset 45.19dB ® RBW 1 MHz SGL
Att 0dB SWT 244ms & VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
30 dBm
Tx1
20 dBm
10 dBm

- o -
- T
| N SIS
o

-40 dBm
-50 dBm
-60 dBm
CF 28.2 GHz 1001 pts 61.0 MHz/ Span 610.0 MHz
2 Result Summary None
Tx1 (Ref) 300.000 MHz 25.51 dBm
| Tx Total 2551 dBm

. 21072023
Ready [N g e

01:10:30 21.07.2023

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.6 + 3.39 + 107 + 20log(1) — 104.8 = 45.19 (dB)

TEL : 886-3-327-0868 Page Number 1 A2-7 of A8
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SPORTON LAB.

NR Band n261 Module A
EIRP Worst Case Plot
Highest Channel / 400MHz / QPSK / 1RB22 (Module A)

Ref Level 3519 dBm Offset 45.19dB & RBW 1 MHz SGL

Att 0dB SWT 326ms ® VBW 3 MHz Meode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

30 dBm

20 dBm

10 dBm

0 dBm (

|
ﬁ ) | I
I

-20 dﬂu(

n 1
N T OO 729 PO 29 1, 78 N O

-50 dBrm

— S

-60 dBrm
CF 28.15 GHz 1001 pts 81.3 MHz/ Span 813.0 MHz

2 Result Summary

Tx1 (Ref) 400.000 MHz 25.31 dBm
I Tx Total 25.31 dBm

- 21072023
Ready [N 5 e

02:32:19 21.07.2023

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.6 + 3.39 + 107 + 20log(1) — 104.8 = 45.19 (dB)

TEL : 886-3-327-0868 Page Number : A2-8 of A8
FAX : 886-3-327-0855
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<Module B>

NR Band n260 Module B AGH+V (Beam ID:3+3 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 33.62 34.31
50 DFT-S | 16QAM 31.66 31
50 DFT-S | 64QAM 29.13 28.88
50 CP QPSK 30.44 30.95

100 DFT-S QPSK 33.64 34.03
100 DFT-S | 16QAM 32.29 30.8
100 DFT-S | 64QAM 28.23 28.84
100 CP QPSK 30.53 30.31
200 DFT-S QPSK 28.89 28.59
Lowest| 200 DFT-S | 16QAM 28.34 2712
200 DFT-S | 640QAM 2477 24 .47
200 CP QPSK 28.79 28.44
300 DFT-S QPSK 29.07 29.22
300 DFT-S | 16QAM 28.74 27.8
300 DFT-S | 640QAM 24.98 25.11
300 CP QPSK 29.04 28.38
400 DFT-S QPSK 28.08 28.53
400 DFT-S | 16QAM 27.83 27.04
400 DFT-S | 640QAM 2437 24.56
400 CP QPSK 27.51 27.3

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number 1 A3-1 of A8
FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. :FG380306J

NR Band n260 Module B AGH+V (Beam ID:3+3 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 31.45 32.17
50 DFT-S | 16QAM 30.21 29.12
50 DFT-S | 64QAM 26.09 26.71
50 CP QPSK 29.35 28.74
100 DFT-S QPSK 31.28 31.89
100 DFT-S | 16QAM 30.34 28.79
100 DFT-S | 64QAM 25.92 26.83
100 CP QPSK 28.77 28.34

200 DFT-S QPSK 25.91 25.69
Middle | 200 DFT-S | 16QAM 24.97 243
200 DFT-S | 640QAM 21.56 21.89
200 CP QPSK 25.45 25.62
300 DFT-S QPSK 25.44 25.89
300 DFT-S | 16QAM 23.93 24 .36
300 DFT-S | 640QAM 21.88 21.93
300 CP QPSK 25.69 25.82
400 DFT-S QPSK 26.09 26.07
400 DFT-S | 16QAM 24.87 24.66
400 DFT-S | 640QAM 21.88 22.18
400 CP QPSK 25.07 25.06

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number 1 A3-2 of A8
FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. :FG380306J

NR Band n260 Module B AGH+V (Beam ID:3+3 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 28.22 28.37
50 DFT-S | 16QAM 25.77 25.02
50 DFT-S | 64QAM 22.82 22.9
50 CP QPSK 26.42 2517

100 DFT-S QPSK 27.28 28.02
100 DFT-S | 16QAM 25.14 24.95
100 DFT-S | 64QAM 2217 22.79
100 CP QPSK 24.53 24.27
200 DFT-S QPSK 22.09 23.05
Highest| 200 DFT-S | 16QAM 21.58 21.6
200 DFT-S | 640QAM 18.01 19.4
200 CP QPSK 22.79 22.87
300 DFT-S QPSK 22.36 23.04
300 DFT-S | 16QAM 20.69 21.53
300 DFT-S | 640QAM 18.04 19.31
300 CP QPSK 22.44 22.63
400 DFT-S QPSK 22.99 22.65
400 DFT-S | 16QAM 22.05 21.38
400 DFT-S | 640QAM 18.79 19
400 CP QPSK 214 20.67

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number : A3-3 of A8
FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. :FG380306J

NR Band n260 Module B
EIRP Worst Case Plot

Lowest Channel / 50MHz / QPSK / 10RB11 (Module B)

Ref Level 49.59 dBm Offset 49.39dB ® RBW 1 MHz SGL
& Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

40 dBm o

30 dBm

/ \

10 dBm

-10 dBm

-20 dBm MW “\I"%
]

-40 dBm
CF 37.025 GHz 1001 pts 10.2 MHz/ Span 102.0 MHz
2 Result Summary None
Tx1 (Ref) 50.000 MHz 34.31 dBm
{ Tx Total 34.31 dBm

. 13.07.2023
Ready [N ot

18:08:44 13.07.2023

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.2 + 3.99 + 107 + 20log(1) — 104.8 = 49.39 (dB)

TEL : 886-3-327-0868 Page Number : A3-4 of A8
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. :FG380306J

NR Band n260 Module B
EIRP Worst Case Plot

Lowest Channel / 100MHz / QPSK / 20RB22 (Module B)

Ref Level 49.09 dBm Offset 49.39dB ® RBW 1 MHz SGL
& Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
40 dBm
Tx1
30 dBm

- Jf“ : ““\\
- ] BN

-20 dBm
WW b

- B A

30 A =

‘40 dBIII

CF 37.05 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz
2 Result Summary None

Tx1 (Ref) 100.000 MHz 34.03 dBm

{ Tx Total 34.03 dBm

. 13.07.2023
Ready [N ot e

14:59:25 13.07.2023

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.2 + 3.99 + 107 + 20log(1) — 104.8 = 49.39 (dB)

TEL : 886-3-327-0868 Page Number : A3-5 of A8
FAX : 886-3-327-0855



e% FCC RADIO TEST REPORT Report No. :FG380306J

SPORTON LAB.

NR Band n260 Module B
EIRP Worst Case Plot
Lowest Channel / 200MHz / QPSK /1RB22 (Module B)

Ref Level 49.09 dBm Offset 49.39dB ® RBW 1 MHz SGL

Att 5dB SWT 1.63ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
40 dBm

Tyl

30 dBm

20 dBIII [Ir‘l] {ﬂ\

10 dI.nJIII J ] J \

0 dBm ) \ / L

-10 dBm / \ / \

o )h \\‘\w /\j J/ \\ /ﬂk

JéggﬁﬂLhww KTV AP o = ﬂwwwmwhﬁ L wﬂvwhw b

‘40 dBIII

CF37.1GHz 1001 pts 40.7 MHz/ Span 407.0 MHz
2 Result Summary None

Tx1 (Ref) 200.000 MHz 28.89 dBm

{ Tx Total 28.89 dBm

»  13.07.2023
Ready [N gt S

19:07:51 13.07.2023

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.2 + 3.99 + 107 + 20log(1) — 104.8 = 49.39 (dB)

TEL : 886-3-327-0868 Page Number : A3-6 of A8

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. :FG380306J

NR Band n260 Module B
EIRP Worst Case Plot

Lowest Channel / 300MHz / QPSK / 20RB22 (Module B)

Ref Level 29.50 dBm Offset 49.39dB ® RBW 1 MHz SGL

Att 0dB SWT 244ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
20 dBm =0

10 dBrrr (w“ ] f“ } ; \

O dBIII / \ ( \ r l

-10 dBm J L ) \\ ) k

-20 dBm \\j /! \M‘\\ /ﬂ‘] hL\
By ™, AN

N L o 7

'4'0 dBIII

-50 dBm

-60 dBm

CF37.15GHz 1001 pts 61.0 MHz/ Span 610.0 MHz
2 Result Summary None

Tx1 (Ref) 300.000 MHz 29.22 dBm

{ Tx Total 29.22 dBm

» 14072023
Ready [N %t " inener

03:32:38 14.07.2023

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.2 + 3.99 + 107 + 20log(1) — 104.8 = 49.39 (dB)

TEL : 886-3-327-0868 Page Number : A3-7 of A8
FAX : 886-3-327-0855
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SPORTON LAB.

NR Band n260 Module B
EIRP Worst Case Plot
Lowest Channel / 400MHz / QPSK / 20RB22 (Module B)

SGL

Count 100/100
@ 1Rm Avg

Ref Level 29.59 dBm Offset 49.39 dB ® RBW 1 MHz
Att 0dB SWT 3.26ms ® VBW 3 MHz Mode Auto Sweep
1ACR

20 dBm =

D AR
RN ERI

REPEN AN P N

-40 dBrm

-50 dBrm

-60 dBm

CF 37.2 GHz 1001 pts 81.3 MHz/ Span 813.0 MHz

2 Result Summary

400.000 MHz 28.53 dBm

Tx1 (Ref)
28.53 dBm

I Tx Total

- 14072023
Ready [N LY ey

04:23:34 14.07.2023

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.2 + 3.99 + 107 + 20log(1) — 104.8 = 49.39 (dB)

TEL : 886-3-327-0868 Page Number : A3-8 of A8

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. :FG380306J

NR Band n261 Module B AGH+V (Beam ID:3+3 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 28.04 28.26
50 DFT-S | 16QAM 25.07 24.84
50 DFT-S | 64QAM 22.37 22.6
50 CP QPSK 23.64 2473

100 DFT-S QPSK 29.22 293
100 DFT-S | 16QAM 26.8 26.04
100 DFT-S | 64QAM 23.27 23.83
100 CP QPSK 26.25 25.45
200 DFT-S QPSK 23.93 24.04
Lowest| 200 DFT-S | 16QAM 22.87 22.54
200 DFT-S | 640QAM 19.58 20.11
200 CP QPSK 24.4 24.21
300 DFT-S QPSK 24.56 24 .46
300 DFT-S | 16QAM 23.68 22.69
300 DFT-S | 640QAM 19.88 20.3
300 CP QPSK 24.03 24.29
400 DFT-S QPSK 24.57 24.41
400 DFT-S | 16QAM 22.68 23
400 DFT-S | 640QAM 19.96 20.31
400 CP QPSK 24.56 24.27

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number 1 A4-1 of A8
FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. :FG380306J

NR Band n261 Module B AGH+V (Beam ID:3+3 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 25.81 26.23
50 DFT-S | 16QAM 22.71 23.61
50 DFT-S | 64QAM 20.48 21.66
50 CP QPSK 23.46 22.57

100 DFT-S QPSK 28.49 28.91
100 DFT-S | 16QAM 26.18 25.71
100 DFT-S | 64QAM 23.03 23.72
100 CP QPSK 26.35 25.27
200 DFT-S QPSK 23.19 23.2
Middle | 200 DFT-S | 16QAM 22.09 21.73
200 DFT-S | 640QAM 18.54 19.16
200 CP QPSK 23.15 23.2
300 DFT-S QPSK 22.86 23.32
300 DFT-S | 16QAM 21.77 21.72
300 DFT-S | 640QAM 19.38 19.15
300 CP QPSK 22.65 23.17
400 DFT-S QPSK 23.45 23.1
400 DFT-S | 16QAM 22.01 21.38
400 DFT-S | 640QAM 18.53 18.92
400 CP QPSK 23.17 22.7

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number 1 A4-2 of A8
FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. :FG380306J

NR Band n261 Module B AGH+V (Beam ID:3+3 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 27.89 28.61
50 DFT-S | 16QAM 25.58 24.9
50 DFT-S | 64QAM 23.22 23.18
50 CP QPSK 24.66 25.35

100 DFT-S QPSK 28.05 28.27
100 DFT-S | 16QAM 25.51 24.98
100 DFT-S | 64QAM 22.94 23.21
100 CP QPSK 24.48 24.03
200 DFT-S QPSK 22.78 23.1
Highest| 200 DFT-S | 16QAM 2213 21.45
200 DFT-S | 64QAM 21.79 18.99
200 CP QPSK 22.41 22.87
300 DFT-S QPSK 23.24 23.2
300 DFT-S | 16QAM 22.01 21.48
300 DFT-S | 640QAM 19.58 19.03
300 CP QPSK 22.25 22.73
400 DFT-S QPSK 23.11 23.36
400 DFT-S | 16QAM 21.88 22.26
400 DFT-S | 640QAM 19.43 19.19
400 CP QPSK 23.18 22.89

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number 1 A4-3 of A8
FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. :FG380306J

NR Band n261 Module B
EIRP Worst Case Plot

Highest Channel / 50MHz / QPSK / 10RB11 (Module B)

Ref Level 49.36 dBm Offset 45.19dB ® RBW 1 MHz SGL
& Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

40 dBm

30 dBm

20 dBm

OdBIII /J

-10 dBm ] [,

-20 dBm \

-30 dBm M
| et Ao
-40 dBm
CF 28.325 GHz 1001 pts 10.2 MHz/ Span 102.0 MHz
2 Result Summary None
Tx1 (Ref) 50.000 MHz 28.61 dBm
{ Tx Total 28.61 dBm

» 26072023
Ready [N o “hea

02:49:02 26.07.2023

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.6 + 3.39 + 107 + 20log(1) — 104.8 = 45.19 (dB)

TEL : 886-3-327-0868 Page Number 1 Ad-4 of A8
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. :FG380306J

NR Band n261 Module B
EIRP Worst Case Plot

Lowest Channel / 100MHz / QPSK / 20RB22 (Module B)

Ref Level 49.36 dBm Offset 45.19dB ® RBW 1 MHz SGL

& Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100

40 dBm T

30 dBm

20 dBm

| \

O dBIII
n J M P,
-10 dBm o
-20 dBm \MM\
-30 dBm wa‘q et
[N it
o g ]
-40 dBm
CF 27.55 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz
2 Result Summa None
Tx1 (Ref) 100.000 MHz 29.30 dBm
| Tx Total 29.30 dBm

» 21072023
Ready [N ot o

14:37:54 21.07.2023

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.6 + 3.39 + 107 + 20log(1) — 104.8 = 45.19 (dB)

TEL : 886-3-327-0868 Page Number 1 A4-5 of A8
FAX : 886-3-327-0855



e% FCC RADIO TEST REPORT Report No. :FG380306J

SPORTON LAB.

NR Band n261 Module B
EIRP Worst Case Plot
Lowest Channel / 200MHz / QPSK / 1RB22 (Module B)

SGL

Count 100/100
@ 1Rm Avg

Ref Level 49.36 dBm  Offset 45.19dB @ RBW 1 MHz
Att 10dB SWT 1.63ms ® VBW 3MHz Mode Auto Sweep
1ACLR

40 dBm T

30 dBm

| ﬂ

10 dBrr

H |
| |

o | i ]
| AT T .

| 30 dBm " I——
‘40 dBIII
CF 27.6 GHz 1001 pts 40.7 MHz/ Span 407.0 MHz
2 Result Summary None
Tx1 (Ref) 200.000 MHz 24.40 dBm
| Tx Total 24.40 dBm

- 21072023
Ready [N LA

15:31:13 21.07.2023

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.6 + 3.39 + 107 + 20log(1) — 104.8 = 45.19 (dB)

TEL : 886-3-327-0868 Page Number : A4-6 of A8

FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. :FG380306J

NR Band n261 Module B
EIRP Worst Case Plot
Lowest Channel / 300MHz / QPSK / 1RB22 (Module B)

Ref Level 35.19 dBm Offset 45.19dB ® RBW 1 MHz SGL
Att 0dB SWT 244ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
30 dBm
Tx1
20 dBm

! ﬂ ﬂ
|
|

0 dB JJ
-10 dBm ﬂ /
-20 dB,

— \ NN | ﬂ
o SN VAN [ I

| -40 dBm A
-50 dBm
-60 dBm
CF 27.65 GHz 1001 pts 61.0 MHz/ Span 610.0 MHz
2 Result Summary None
Tx1 (Ref) 300.000 MHz 24.56 dBm
{ Tx Total 24.56 dBm

. 24072023
Ready [N e

14:59:52 24.07.2023

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.6 + 3.39 + 107 + 20log(1) — 104.8 = 45.19 (dB)

TEL : 886-3-327-0868 Page Number 1 A4-7 of A8
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. :FG380306J

NR Band n261 Module B
EIRP Worst Case Plot

Lowest Channel / 400MHz / QPSK / 1RB22 (Module B)

Ref Level 35.19 dBm Offset 4519 dB ® RBW 1 MHz SGL
Att 0dB SWT 3.26ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACR @ 1Rm Avg

30 dBm

20 dBm

10 dBm

-10 dBrm

|
|

-20 dBr |ﬂ n

P —— ——

)

-50 dBrm

-60 dBrm

CF 27.7 GHz 1001 pts 81.3 MHz/ Span 813.0 MHz
2 Result Summary

Tx1 (Ref) 400.000 MHz 24.57 dBm
I Tx Total 24.57 dBm

- 24072023
Ready [N 5 nins

15:55:51 24.07.2023

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.6 + 3.39 + 107 + 20log(1) — 104.8 = 45.19 (dB)

TEL : 886-3-327-0868 Page Number : A4-8 of A8
FAX : 886-3-327-0855



swanronas. FCC RADIO TEST REPORT Report No. : FG380306J

NR Band n260 Module A AGH+V

Occupied Bandwidth

Mode DFT-s-OFDM Module A NR Band n260 : 99%OBW(MHz)
BW 50MHz 100MHz 200MHz
Mod. QPSK | 16QAM 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH 46.11 | 46.15 | 4593 91.7 91.47 | 91.46 | 190.85 | 190.72 | 190.75
Middle CH 46.15 | 46.19 | 46.01 | 91.67 | 9145 | 91.27 | 191.06 | 190.83 | 190.58
Highest CH 46.05 | 46.01 | 4597 | 9168 | 91.58 | 91.51 | 190.76 | 191.22 | 190.95
Mode DFT-s-OFDM Module A NR Band n260 : 99%OBW(MHz)
BW 300MHz 400MHz
Mod. QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Lowest CH 290.79 290.62 290.45 390.61 389.52 389.28
Middle CH 290.50 290.33 289.87 391.73 391.26 391.09
Highest CH 290.39 290.64 290.15 391.51 390.97 391.80
Mode CP-OFDM Module A NR Band n260 : 99%0BW(MHz)
BW 50MHz 100MHz 200MHz
Mod. QPSK QPSK QPSK
Lowest CH 46.43 94.55 193.95
Middle CH 46.61 94.59 193.70
Highest CH 46.29 94.55 193.77
Mode CP-OFDM Module A NR Band n260 : 99%0OBW(MHz)
BW 300MHz 400MHz
Mod. QPSK QPSK
Lowest CH 293.99 393.39
Middle CH 293.63 393.29
Highest CH 293.78 393.86
TEL : 886-3-327-0868 Page Number 1 A5-1 of 49

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG380306J

DFT-s-OFDM Module A7
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306J

DFT-s-OFDM Module A

NR Band n260

Lowest Channel / 50MHz /| 64QAM

Lowest Channel / 100MHz / QPSK

Ref Level 39,50 B

Offset 40,3508 = REW 1 MHz

RefLevet 3950 0B Ofset 49395 = ROW 1 MHz
At 008 ® SWT  12ms = VBW 3MHz Made Auto Sweep 0o = SWT  1.2ms = VBW 3MHz  Made Auto Sweep
1 Occupied Bandwidth w d Bandwidth
461 dbn
sross00aH: =
30 30
20 doir 20 doir
- PN . - S .
10t : 10t ¢
/ J
0 0
M I L ikl AN s,
C s P T m
T BTV ML SR TR
30 dBm- 30 dbm
GiTon e 01 s 10.0 Ws/ Span 100.0 Wz | | (737,05 60z 01 s 20,0 Ws/ Span 200.0 WHz
91705525 23 MHz

37.058 58 GHz 15.44 dBm Occ Bu

37,048 468 822 GHz

i 1 37.03088 GHz 14561 dBm O e 5839993075 MHz i 1
n 1 370019465 GHe 301 dim G B Geniroid 37024316471 Ghe n 1 37,002 616 GHe 10.26 dbim G B Geniroid
n I 370478855 G 256 dien Oce B Freg Ofset 83529 201 €84 ke n I 37064322 GHe 108 dien Oce B Freg Ofset 1531178118 ke
o NNMNME o L
02:07:37 11.07.2023 02:15:27 11.07.2023

Middle Channel / 50MHz / 64QAM

Middle Channel / 100MHz / QPSK

RefLevel 39,50 dBm  Offset 49395 = RBW 1 MHz

Made auto Sweep

RefLevel 3030 dBm  Ofset 030,05 = RBW 1 Wz
b ST 1.2ms = VEW 3z _Mede Auto Sweep net WT1.2ms = VEW 3 Mz
1 Occupied Bandwidth 1 Occupied Bandwidth
ssos 004
30 30
20 dBrm 20 dBrm
10 dBer - = - T 10 dBer e it
0. - 0.
\
- ; M
S - e Err e
T ) . P st )
i =
30 dim- 30 dBam
[N 00T g Voo Spor o0 Wi || (GF385 e 00T g FRIT Spon F0 T W
2 Miarker Toble
91672117675 MHz

[2 Marker Table

1332dBm Occ Bu

1 38.508 39 GHz

38498521 639 GHz

W 1 38,505 79 GHz 14.5 dBm Qcc B 26.014968 263 MHz W
n 1 38476032 GHz 850 dbm Occ B Centroid 38.499910639 Gz n 1 38452686 Gz 802 dbm. Occ B Gentroid
i ! 38502918 1 G 957 dbim. Oce B Freq Offset 89.360861 328 ks i ! 38544 358 GHe 712 dBm Oce B Freq Offset 1478361 867 MHz
T T
[ [
02:02:22 12.07.2023 01:46:57 12.07.2029

Highest Channel / 50MHz / 64QAM

Highest Channel / 100MHz / QPSK

RefLevel 39,50 dBm  Offset 49395 = RBW 1 MHz

RefLevet 3950 0B Ofset 49395 = ROW 1 MHz
0B ® SWT_12ms = VBW 3Miz_Made AutoSweep. Are 0 @ SWT 12ms = VEW 3Miiz_Made Auto Sweep.
1 Occupied Bandwidth 1 Occupied Bandwidth
e
smmocH:
0 0
20 dim 20 dim
P S R SN IVEY VIV S S
104 S ’ i 0B f T 1
f | \
o : o
! i
ot P Wl pitty
ko i e e P oty i
30 dbim t 30 dbi
6.0 W/ Span 100.0 Wiz | | (735,85 s 0 20,0 Ws/ Span 200.0 WHz

(CF 35,975 GHz

1552 dBm Occ By

39.958 55 GHz

91687063154 MHz
39848 427 665 GHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

W 1 39,860 79 GHz 13.96 dBm Qcc B 45.971414377 MHz
n 1 395518973 GHz 759 dbm Occ B Centroid 39.574883 026 GHz n 1 38,502 564 GHz 11.86 dbn Occ B Centroid
i ! 39.997 868 7 Ghiz 852 dbin. Oce B Freq Offset 116970083 82 ke i ! 39984 271 GHe 925 din. Oce B Freq Offset 1572335018 MHz
T
[ T
20:52:03 12.07.2023 20:05:17 12.07.2029



swanronas. FCC RADIO TEST REPORT

Report No. : FG380306J

DFT-s-OFDM Module A

NR Band n260

Lowest Channel / 100MHz / 16QAM

Lowest Channel / 100MHz / 64QAM

RefLevel 39,50 dBm  Offset 49395 = RBW 1 MHz

06 ® SWT_12ms = VBW 3MHz_ Made Auto Sweep

RefLevel 39,50 dBm  Offset 49395 = RBW 1 MHz
06 ® SWT_12ms = VBW 3MHz_ Made Auto Sweep

1 Occupied Bandwidth 1 Occupied Bandwidth i
" 50 dam
11008000 6
30 30
20 dBrm 20 dBrm
10 0B { et Shes L 10 dBrr 1 e e e .
/ |
o - o
/
r \
] T . " I
R e [ BA bt an
30 dBm- 30 dBm- +
Ermen 00T g FRIT Spor 00 W || (G 0B o 00T g FRIT Spon F0 T W

M 1 37.074 58 GHz 13.86 dBm Occ Bu 91.470308 223 MHz M 1 37.0494 GHz 11.60 dBm Occ Bu 91.465201 195 MHz
m 1 37,002 812 GHz 9.76 dilm. Oce B Centroid 37.048 546 713 GHz m 1 37,002 888 GHz 741 i Oce B Centroid 37048620378 GHz
n 1 37094 282 GHz 958 diies Oce B Freq Offset 1053 287 245 MHz2 n 1 37.084 353 GHz 708 dben Oce B Freq Offset 1379 621951 MHz

11.07.2023

[ro——

I
oniaze

o ENNEEE o

02:12:18 11.07.2023

Middle Channel / 100MHz / 16QAM

Middle Channel / 100MHz / 64QAM

RefLevel 39,50 dBm  Offset 49395 = RBW 1 MHz
At
1 Occupied Bandwidth

06 ® SWT_12ms = VBW 3MHz_ Made Auto Sweep

RefLevel 39,50 dBm  Offset 49395 = RBW 1 MHz
At 06 ® SWT_12ms = VBW 3MHz_ Made Auto Sweep
1 Occupied Bandwidth

10t I E— - L, 10 b
0 0
L}

oo b v Lo by

20 e n
Lpprpetlenrd L LERUURTIN GRS RGO

30 dim- iﬂl\m 4 +
CETOT T PRI prrer | | e T PRI TR
e e

M1 1 38.524 38 GHz 11.40 dBm Occ Bw 91452422441 MHz M1 1 38,8992 GHz 9.33dBm Occ Bw 91.270004614 MHz

N ; it GEdm  Ovk b Cemod 8534340 G N ; Bis28 o S ek Genacd BARE1 152 e

01:47:18 12.07.2023

Messing.

e
onarni

o
[

01:47:35 12.07.2023

Highest Channel / 100MHz / 16QAM

Highest Channel / 100MHz / 64QAM

RefLevel 39,50 dBm  Offset 49395 = RBW 1 MHz

SWT i2ms = VBW 3Miz_Made Auto Sweep

At 3
1 Occupied Bandwidth i

RefLevel 39,50 dBm  Offset 49395 = RBW 1 MHz
SWT i2ms = VBW 3Miz_Made Auto Sweep

At a6
1 Occupied Bandwidth i

aaen g 3 i
38,878 380 G 35,345 600 Gz
10 10
20 e 20 e
10 dBar 10 dBar U IR RO IS WS
0 0
\ ) }
* re e e n
S P s D e RN
30 dBm- 30 dBm- +
Gassen 1001 ps 30,0 ML/ Span 200.0 Wiz | | (73385 6hr 1001 ps 30,0 ML/ Span 200.0 Nz

M 1 39.974 38 GHz 1427 dBm Occ Bu 91586472964 MHz M 1 39,9496 GHz 11.83 dBm Occ Bu 91517230265 MHz
m 1 39,902 648 GHz 10.01 diim Oce B Centroid 39,548 441 454 GHz m 1 39,902 739 GHz 752 il Oce B Centroid 39,848 457 512 GHz
n 1 39.094 235 GHz 1082 dben Oce B Freq Offset 1568 535 538 MHz n 1 39.094 256 GHz 6.65 diim Oce B Freq Offset 1.502 487 543 MHz

20:07:09 12.07.2023

Messing.

T
209m0s

s NENED

20:07:35 12.07.2023

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 A5-4 of 49



swanronas. FCC RADIO TEST REPORT

Report No. : FG380306J

DFT-s-OFDM Module A

NR Band n260

Lowest Channel / 200MHz / QPSK

Lowest Channel / 200MHz / 16QAM

Ref Level 40.00 dBim Offset 49,30 G5 = REW 3 MHz

Ref Level 40.00 dfim

Offset 49,30 8 = REW 3 MHz

- At 08 = SWT 16ms = VBW 10 MHz  Made Auto Sweep a8 = SWT 1.6ms = VBW 10 MHz _ Mode Auto Sweep
1 Occupied Bandwidth d Bandwidth
Wi
30 =
2 2
B o, | et v, ' f H
10 4B A ~ e 10 4B U FORSEEYS PSPPI DT 1 F——
f i [
o - - o ‘ll
/ \ |
7 0
\
i) LN a
Ay i R T | [ e b A AR oy
30 a8 30 a8
@vion 001 i T Span 800N | | (GF37.T 6 001 i T Span 0.0 Wiz

M 1 37.07642 GHz 1355 dBm Occ Bu 150,850 270543 MHz M 1 37.13357 GHz 1229 dBm Occ Bu 190.725859237 MHz
m 1 37,003 111 GHz 967 dilm Oce B Centroid 37.098536 381 GHz m 1 37,003 084 GHz 732 dbn Oce B Centroid 37098447 216 GHz
n 1 37.193 962 GHz 9.23 diies Oce B Freq Offset 1463619 46 MHz n 1 37.193 81 GHe 823 diies Oce B Freq Offset 1552 783 658 MHz

P
Mo IEMEEN & Vi

00:58:39 05.12.2023

00:59:16 05.12.2023

P
o INENEM o U

Middle Channel / 200MHz / QPSK

Middle Channel / 200MHz / 16QAM

Ref Level 40.00 dBim Offset 49,30 G5 = REW 3 MHz

Ref Level 40.00 dfim

Offset 49,30 8 = REW 3 MHz

- at 0d8 ® SWT 1.6 ms = VBW 10 Mz Mode Auto Sweep = 008 = SWT__16ms = VBW 10 Wiz _Mode Auto Swesp
" Occupied Bandwidth w1 Occupicd Bandwidth
E) E)
0 0
10 e { oo 10 e R e
0 £ 0 - l_

/ | 1 |
. o bsfprl” LA " 4 )

L ] B

30 B 30 B
385G 1001 pts 20.0 MHs/ Span 800.0 Wiz || [cF 385 e 1001 pts 20.0 MHs/ Span 400.0 MHz
[2 Marker Table [2 Marker Table

M 1 3847642 GHz 1242 dBm Occ Bu 191.063 790232 MHz M 1 38.47962 GHz 10.80 dBm Occ Bu 150,838 964 293 MHz
m 1 8,402 966 GHz 7.22 dbm Oce B Centroid 38498497 453 GHz m 1 8403 194 GHz 669 dilm Oce B Centroid 384981296 GHz
n 1 38584 029 GHz 272 dben Oce B Freq Offset 1502 546 652 MHz n 1 38504 031 GHz 6.60 diim Oce B Freq Offset 1387 004 227 MHz

s
[

01:34:21 05.12.2023

s
[

Highest Channel / 200MHz / QPSK

Highest Channel / 200MHz / 16QAM

Ref Level 40.00 dBim Offset 49,30 G5 = REW 3 MHz

Ref Level 40.00 dfim

Offset 49,30 8 = REW 3 MHz

- an 009 SWT 16 & VBW 10MHz_Mode Auto Sweep - an 048 SWT__16ms @ VB 10 Miiz_Mode Avto Sweep
1 Occupied Bandwidth 1 Occupied Bandwidth
wip
1 1
2 2
10 48 { e o 10 48 e Rt naa s
o 4 . ; o | !
5 ¥
o Ly IR PETVI N . Lo "
30 dBir 30 dBir
GHsan 001 i 0.0 W/ Span 400.0 Wz | | |cF35.3 Gz 001 i 0.0 W/ Span 400.0 WHz

M 1 39.91838 GHz 13.49 dBm Occ Bu 190.763 449702 MHz M 1 39.93357 GHz 11.40 dBm Occ Bu 191.225512807 MHz
m 1 39,803 234 GHz 9,74 dim Oce B Centroid 39398615689 GHz m 1 39,803 129 GHz 844 dilm Oce B Centroid 39898741939 GHz
n 1 39.093 997 GHz B9 diims Oce B Freq Offset 1384311 086 MHz n 1 39.094 355 GHz 743 dben Oce B Freq Offset 1258061 078 MHz

o
[

02:26:25 05.12.2023

02:26:57 05.12.2023

s
[

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: A5-5 of 49



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306J

DFT-s-OFDM Module A

NR Band n260

Lowest Channel / 200MHz / 64QAM

Lowest Channel / 300MHz / QPSK

Ref Level 40.00 dBim Offset 49,30 G5 = REW 3 MHz
- A 08 = SWT__16ms = VBW 10MHz
) Occupied Bandwidth

Mode Auto Sweep

Ref Level 40.00 dBim Offset 49,30 G5 = REW 3 MHz
- A 08 ® SWT  33ms = VBW 10MHz
) Occupied Bandwidth

Mode Auto Sweep

1 1
2 2
1068 10 88 s T e
f \

o \ N \ \J |

] Ir | ] v Y T

| 1

f \ T

. - i

e § \ L LW TR
R oy e e T T v U I e v
30 dBir 30 dBir
@vion 001 i T Span 800Nz || (37,1560 001 i EXIIT Span 800.0 WPz

M 1 37.03081 GHz 984 dBm Occ Bu
m 1 37.002 95 GHz 652 dBm Oce B Centroid
n 1 37.193 108 GHz 3.2 dBim Oce Bu Freq Offset

190.758 368 571 MHz
37.098 128866 GHz
1671133 636 MHz

3713741 GHz
37,003 11 6Hz
372939 GHe

11.32dBm
7.30 b
783 dben

Oce B
Oce B Centroid
Oce B Freq Offset

290.790011 453 MHz
37,148 505 27 GH
1.404 730413 Mz

[ro——

00:59:49 05.12.2023

512203
o0ses

[ro——

01:16:06 05.12.2023

g Vi
o oo

Middle Channel / 200MHz / 64QAM

Middle Channel / 300MHz / QPSK

Ref Level 40.00 dBim Offset 49,30 G5 = REW 3 MHz
- A 08 = SWT__16ms = VBW 10MHz
) Occupied Bandwidth

Mode Auto Sweep

Ref Level 40.00 dBim Offset 49,30 G5 = REW 3 MHz
- A 08 ® SWT  33ms = VBW 10MHz
) Occupied Bandwidth

Mode Auto Sweep

M 1 38.49001 GHz 837 dBm Occ Bu
m 1 38,403 402 GHz 328 dBm Oce B Centroid
n 1 38.593 988 GHz 328 dBim Oce Bu Freq Offset

190,585 875433 MHz
3849895 271 GHz
1304 728552 MHz

wip
38950010 6z
30 30
2 2
10 B - 10 B =
Pt e i
o + o t
/ i i |
i 7 T
! S o et S e (R — ——
Wi W e oo T e R
30 dn 30 dn
[EED 1001 pts 20,0 Wi/ Spon 400.0 MHz | | (F385 Gz 1001 pts 5.0 i/ Span 600.0 Nz
2 Marker Toble 2 Marker Toble

M 1 3852577 GHz 10.68 dBm Occ Bu
m 1 8353493 GHz 660 dilm Oce B Centroid
n 1 38643999 GHz 737 dben Oce B Freq Offset

290.505 810074 MHz
38498 745 596 GHz
-1.254 403 605 MHz

Messing.

01:35:16 05.12.2023

Tz
e

Messing.

01:37:43 05.12.2023

PRCERTE
& oane

Highest Channel / 200MHz / 64QAM

Highest Channel / 300MHz / QPSK

Ref Level 40.00 dBim Offset 49,30 G5 = REW 3 MHz

Ref Level 40.00 dBim Offset 49,30 G5 = REW 3 MHz
wr

- At 0g8 ® SWT  16ms = VBW 10MHz Made Auto Sweep Art 04d8 VBW 10 MHz _ Mode Auto Sweep
1 Oceupied Bandwidth i 1 Oceupied Bandwidth i
T g =
35930880 4z
Y Y
x x
10t ! . . . 2
B haaa ot o 1
J |
0. " ) 0.
¥ 4
i
X X I e kil e LN
et e e v
30 dBm, 30 dBm,
[EFEE 1001 prs 0.0 W/ Span 400.0 Wz | | (35,85 s 1001 prs 0.0 Wi/ Span 600.0 Wz

M 1 39.93437 GHz 882 dBm Occ Bu
m 1 39,803 244 GHz 452 dim Oce B Centroid
n 1 39.094 200 GHz 323 dBim Oce Bu Freq Offset

190.958 282327 MHz
3989872286 GHz
1277137 519 MHz

M 1 39.990 86 GHz 11.21 dBm. Occ Bu
m 1 39,703 857 GHz 658 diim Oce B Centroid
n 1 39.094 201 GHz 712 dben Oce B Freq Offset

290.393 929519 MHz
39348093557 GHz
906442 701 996 kHz

Messing.

02:27:23 05.12.2023

Tz
onatis

Messing.

02:29:27 05.12.2023

PRCETE
o Conma

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: A5-6 of 49



swanronas. FCC RADIO TEST REPORT Report No. : FG380306J

DFT-s-OFDM Module A

NR Band n260
Lowest Channel / 300MHz / 16QAM Lowest Channel / 300MHz / 64QAM

Rt 00 b Ot 23008 = R 3 Rt 00 b Ot 23008 = R 3
- At 0g8 ® SWT  24ms ® VBW 10MHz Mode Auto Sweep - At 0d8 = SWT__24ms = VBW 10MHz _Mode Auto Sweep
Y Gucpied Bandwih Y Gucpied Bandwih
o

» »
» »
10 8w m_{ 1 10 8w

TR PR 4 e ITPYR FOAT O o

] \ / /
o I i i o I

/ ! ] | J

! \ 1
. \ . /
R PO O TR T RS T TETmERY WY ST | Pobe NS AP S 1 P s TR K
a0 ger—| ! ! ! 048
AT w1 saow oo oo | | (s e w1 saow oo 00

M 1 37.07488 GHz 7.6 dBm Occ Bu 290,627 945382 MHz M 1 3712842 GHz 7.55 dBm Occ Bu 290.459 881 629 MHz
m 1 37003324 GHz 361 dBm Oce B Centroid 37.1486379) GHz m 1 37003472 GHz 258 dBm Oce B Centroid 37148701834 GHz
n 1 37.093952 GHz 403 dfim Oce B Freq Offset 1362079 141 Mz n 1 37.093932 GHz 459 dfim Oce B Freq Offset -1.298 105 697 MHz

e NMEEM

e NEEEE

01:15:28 05.12.2023 01:15:06 05.12.2023

Middle Channel / 300MHz / 16QAM Middle Channel / 300MHz / 64QAM

Reflevel 4000m  Ofset .39 a5 = KW 3 Mz Reflevel 4000m  Ofset .39 a5 = KW 3 Mz
- At 0d8 = SWT Ams = VBW 10 MHz  Mode Auto Sweep - A 045 = SWT 24 ms ® VBW 10 MHz Mode Auto Sweep
1 Occupied Bandwidth 7 1 Gccupied Bandwidth i
= Wi 758 e
sssimen ssasssiocH:
10 10
0 0
10 88 - 10 88
ot T T b A Pl e e Pnri A e e
A ] 1 o Y
| ) | | i \
f | i ! \
]
L / \
AR By Nl e w L L ey, P ey ey e
0 dim——} 1 1 ! 0 do
Ensan 001 pis S0 Span 600.0 Nz || (cF 383 Gt 001 pis S0 Span 600.0 Nz
2 Miarker Toble 2 Miarker Toble

W 1 3852937 GHz 887 dBm Qcc B 290.331 713847 MHz W 1 38.486 61 GHz 7.58 dBm Qcc B 289872507316 MHz
n 1 38353 51GHz 211dBm Occ B Centroid 38498675434 GH n 1 38353773 Gz 247 dBm Occ B Centroid 38498 709375 GH
i ! 38643311 GHe 450 dm Oce B Freq Offset 1321565 553 WH: i ! 38643 616 GHe 1.62 dém Oce B Freq Offset 1250625 030 WH:
S s
s NENED i [

6 05.12.2023 01:38:31 05.12.2023

Highest Channel / 300MHz / 16QAM Highest Channel / 300MHz / 64QAM

Reflevel 4000 GBm  Offset 4935 = REW 3 Mz Reflevel 4000 GBm  Offset 4935 = REW 3 Mz
- at 08 = SWT 5 VBW 10 Mz Mode Auto Sweep ax 045 ® SWT VBW 10 Mz Wode Auto Sweep
" Occupied Bandwidth L 1 Gcupied Bandwidth I
g aten
39833520 Gz
E) E)
0 0
10 e e 10 e
M M Aot
0. 1 0. £ -
| \
1 | ! |
Il \ \
Lk ) Mol LTS, WG TR Y . ",
it 4 oy
30 B + - . . 30 B
(€7 3985 6hr 1001 pts 50.0 MHz/ Span 600.0 MHz | | (€7 39.85 6hr 1001 pts 50.0 MHz/ Span 600.0 WHz

M 1 39.83921 GHz 981 dBm Occ Bu 290,641 134496 MHz M 1 39.93392 GHz 7.0 dBm Occ Bu 290.158913056 MHz
m 1 39,703 466 GHz 4,69 dBm Oce B Centroid 39348 786 789 GHz m 1 39,704 001 GHz 1.68 dim Oce B Centroid 39348 080 881 GHz
n 1 39.094 107 GHz £.16 dfim Oce B Freq Offset 1213211 345 MHz n 1 39.994 16 GHz 149 dBim Oce B Freq Offset 919119 044 586 kHz
PRCETE PRCETE
M NN [ty R ] [t

02:29:53 05.12.2023 02:30:23 05.12.2023

TEL : 886-3-327-0868 Page Number 1 A5-7 of 49
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306J

DFT-s-OFDM Module A

NR Band n260

Lowest Channel / 400MHz / QPSK

Lowest Channel / 400MHz / 16QAM

RefLevel 40.00 dBim Offset 49,30 G5 = REW 5 MHz
- an 08 ® SWT  32ms = VBW 20 Mz Mode Auto Sweep
) Occupied Bandwidth

RefLevel 40.00 dBim Offset 49,30 G5 = REW 5 MHz
- an 08 ® SWT  32ms = VBW 20 Mz Mode Auto Sweep
) Occupied Bandwidth

10 10
0 0
10 g ’w'" men, 10 dBerr -

| | |
0 7 t 0 T

| \ |
B ¥ | E | ]
e Y LYV ST W 1

L VLT WY | | P e in e T RO

0 do 0 do
Eaen 001 pis saomH Span 800.0 Nz || (372 6 001 pis saomH Span 800.0 Ntz

37.21758 GHz

1383 dBm Occ Bu 390618072593 MHz M 1 37.27912 GHz 1263 dBm Occ Bu 389.521 895512 MHz
m 1 37002811 GHz 9.36 dilm Oce B Centroid 37198119928 GHz m 1 37.003527 GHz 843 dim Oce B Centroid 37.198 287 663 GHz
n 1 37.393 429 GHz 1021 dben Oce B Freq Offset 1880 072 361 MHz n 1 37.393 048 GHz 8.0 dbies Oce B Freq Offset 1712337 147 MHz

PRECTET
* oanas

04:26:46 PM 12/06/2023

PRECTT
s

04:27:15 MM 12/06/2023

Middle Channel / 400MHz / QPSK

Middle Channel / 400MHz / 16QAM

04:31:02 MM 12/06/2023

RefLevel 4000 8m  Oftset 4339 = BBW 5. RefLevel 4000 8m  Oftset 4339 = BBW 5.
- At 0d8 = SWT 3.2 ms = VBW 20 MHz  Moade Auto Sweep - A 045 = SWT 3.2 ms & VBW 20 MHz Mode Auto Sweep
" Decupied Bandidth " Decupied Bandidth
M)
sesmosi
P P "
P P
0 i il - 0 . |
e : S ST == ||
o. ! - o. ! i \ !
I ] ! ‘ . "
. | 1 |
I ST S LS TR / \
e s S e PO FRYRROY W LT T
0 dom 0 dom 1
Ewsen 01 s 00 Span SO0 0N || (3RS O 01 s 00 span w000 | |
3 arker Tobis 3 arker Tobis I
m 1 3864985 Gz 10.63 dBm OccBue 391,739 854855 MHz m 1 3857912 Ghz 958 dbm OccBue 391.261 893016 MHz
n 1 0.303126 GHe 502 din Ouc B Gentooit 384981596 23 G n 1 0303357 e 534 dim Ouc B Gentooit 15,498988 43 G4
1 i 169488 e 551 dien Occ B Frg Ofset 1003 17662 Wiy 1 i 694619 e 4 Occ B Frg Ofset 1071570349 Wiy
P — [E———

PRETTET
s

04:31:25 MM 12/06/2023

Highest Channel / 400MHz / QPSK

Highest Channel / 400MHz / 16QAM

RefLevel 40.00 dBim Offset 49,30 G5 = REW 5 MHz

RefLevel 40.00 dBim Offset 49,30 G5 = REW 5 MHz

- At 08 = SWT 3.2 ms = VBW 20 MHz  Moade Auto Sweep sl a8 = SWT 3.2ms = VBW 20 MHz _Mode Auto Sweep
1 Occupied Bandwidth 1 Occupied Bandwidth
Wi

1 1
2 2
108 A, AR 10 dper - P S

] \f \ . .
0 Ll ! 0 i 4 1

T

| | 1

- p e T 1
v a4 Pty PR g ot e
e , R yRre— gt e, ad o r

e vt e || NP SR Y el A o
30 dBir 30 dBir
[CEEFTE 001 i 0.0 ML/ Span 800.0 Wiz | | (GF35.8 6 001 i 0.0 ML/ Span 800.0 Wiz

39.87592 GHz Occ Bu 391.517045056 MHz

Occ Bu 380976671 752 MHz
m 1 9,603 956 GHz 489 i Oce B Centroid 39,798 714 774 GHz m 1 9603952 GHz 504 dBm Oce B Centroid 39,799 440587 GHz
n 1 39.095 473 GHz 359 dbies Oce B Freq Offset 285206115 953 kHz n 1 39.094 929 GHz 429 dfim Oce B Freq Offset 550,402 653 015 kHz

39.880 72 GHz 985 dBm

Aborted

PRETTIT
LUl

04:33:54 MM 12/06/2023

[—T

PRETTIT
s

04:32:56 MM 12/06/2023

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 A5-8 of 49



swanronas. FCC RADIO TEST REPORT

Report No. : FG380306J

DFT-s-OFDM Module A

NR Band n260

Lowest Channel / 400MHz / 64QAM

Ref Level 40.00 i Offset 43,308 = REW 5 MH;
- an 08 ® SWT  32ms = VBW 20 Mz Mode Auto Sweep
) Occupied Bandwidth

30 dbon

F3726H 1001 p1s. 80.0 M/ Span 800.0 MHz
2 Marker Table

M 1 37.28631 GHz 984 dBm Occ Bu 389.282513247 MHz

m 1 37003573 GHz 6.36 dBm Oce B Centroid 37198213839 GHz
n 1 37.392 855 GHz £.08 dfim Oce B Freq Offset 1,785 160 567 MHz
" .

04:27:42 MM 12/06/2023

intentionally blank

Middle Channel / 400MHz / 64QAM

Ref Level 40.00 i Offset 43,308 = REW 5 MH;
- an 08 ® SWT  32ms = VBW 20 Mz Mode Auto Sweep
) Occupied Bandwidth

Wi
E)
0
10 e —
o . 1 “
! |
|
[ 1l
o i AT "
30 B
385G 1001 pts 5.0 Wi/ Span B00.0 MHz
2 Marker Table
m 1 38.443 26 GHz 7.66 dBm Occ Bur 391.097 183 388 MHz
n 1 383033 GHz 2.4 dBm Occ B Centroid 38498 B8 683 GH:
iF] ' 38 634 397 GHe 164 dBim Occ Bus Freg Offset 1151 316 888 WH:
e mmmm &

04:31:46 MM 12/06/2023

intentionally blank

Highest Channel / 400MHz / 64QAM

Ref Level 40.00 i Offset 43,308 = REW 5 MH;
= an 08 ® SWT  32ms = VBW 20 Mz Mode Auto Sweep
) Occupied Bandwidth

Wi
ses a3
0
»
10 B -
. AT i
0 | | |
] V \
7
R, B oo A gt e AR i
30 dBam-
[ 1001 prs 0.0 M Span B00.0 Nz
3 Warker Table
W 1 39.56543 GHz 865 dBm Qcc B 391809406873 MHz
n 1 38 603 458 GHz 218 dbm Occ B Gentroid 39.199362 753 GHz
i ! 39,995 267 GHe 339 dim Oce B Freq Offset 631 246600915 ke

L] T T

04:32:35 MM 12/06/2023

intentionally blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 A5-9 of 49




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306J

CP-OFDM Module A

NR Band n260

Lowest Channel / 50MHz /| QPSK

Lowest Channel / 100MHz / QPSK

RefLevel 39,50 dBm  Offset 49395 = RBW 1 MHz

At 06 ® SWT_12ms = VBW 3MHz_ Made Auto Sweep

RefLevel 39,50 dBm  Offset 49395 = RBW 1 MHz

125 = VBW 31z Made Auto Sweep
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swanronas. FCC RADIO TEST REPORT

Report No. : FG380306J

CP-OFDM Module A

NR Band n260

Lowest Channel / 200MHz /| QPSK

Lowest Channel / 300MHz / QPSK

Ref Level 40.00 dBim Offset 49,30 G5 = REW 3 MHz
- an 08 ® SWT 16ms = VBW 10MHz  Mode Auto Sweep
) Occupied Bandwidth

Ref Level 40.00 dBim Offset 49,30 G5 = REW 3 MHz
- an 08 ® SWT  24ms = VBW 10MHz  Mode Auto Sweep
) Occupied Bandwidth
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Middle Channel / 200MHz / QPSK

Middle Channel / 300MHz / QPSK
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Highest Channel / 200MHz / QPSK

Highest Channel / 300MHz / QPSK
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swanronas. FCC RADIO TEST REPORT Report No. : FG380306J

CP-OFDM Module A

NR Band n260

Lowest Channel / 400MHz / QPSK
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swanronas. FCC RADIO TEST REPORT Report No. : FG380306J

Radiated Out of Band Emissions

Mode DFT-s-OFDM Module A NR Band n260 : BE (dBm) 1 RB
BW 50MHz 100MHz 200MHz
Limit (dBm) QPSK [16QAM|64QAM| QPSK |16QAM 64QAM| QPSK 16QAM 64QAM
Low | 0~10%0OB | =-5 | -6.45 | -5.36 -11 -8.71 | -7.67 | -12.57 | -14.72 | -15.51 | -18.97
CH | >10%0B |<-13 -21.53 | -21.03 | -25.86 | -26.18 | -25.96 | -30.17 | -25.27 | -22.99 | -27.39
High | 0~10%0B | =-5 -7.55 | -9.09 | -12.68 | -10.24 | -11.23 | -13.38 | -16.14 | -17.10 | -21.09
CH | >10%0B [<-13 -21.69 | -22.15 | -25.62 | -25.65 | -26.72 | -28.24 | -19.83 | -23.13 | -29.56
Result Compliance
Mode DFT-s-OFDM Module A NR Band n260 : BE (dBm) 1 RB
BW 300MHz 400MHz
Limit (dBm) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Low | 0~10%0B | =-5 | -17.31 -16.84 -17.15 -17.64 -17.69 -21.75
CH | >10%0B |<-13 -1557 -17.14 -21.73 -15.18 -13.62 -23.98
High| 0~10%0B | =-5  -18.52 -19.09 -22.54 -25.535 -20.36 -22.43
CH | >10%0B |<-13 -14.52 -21.22 -26.88 -20.129 -21.86 -20.39
Result Compliance
Mode CP-OFDM Module A NR Band n260 : BE (dBm) 1 RB
BW 50MHz 100MHz 200MHz
Limit (dBm) QPSK QPSK QPSK
Low | 0~10%0B | =-5 -6.88 -6.34 -13.51
CH >10%0B | =-13 -22.9 -26.92 -14.9
High | 0~10%0B | =-5 -10.27 -11.15 -16.56
CH >10%0B | =-13 -23.28 -26.87 -16.39
Result Compliance
Mode CP-OFDM Module A NR Band n260 : BE (dBm) 1 RB
BW 300MHz 400MHz
Limit (dBm) QPSK QPSK
Low | 0~10%0B | <-5 -27.075 -26.466
CH | >10%0B |=<-13 -18.544 -17.471
High | 0~10%0B | =-5 -25.501 -25.473
CH | >10%0B |=<-13 -21.543 -19.272
Result Compliance
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swomonas. FCC RADIO TEST REPORT Report No. : FG380306J
Mode DFT-s-OFDM Module A NR Band n260 : BE (dBm) Full RB
BW 50MHz 100MHz 200MHz
Limit (dBm) QPSK [16QAM|64QAM| QPSK |16QAM 64QAM| QPSK 16QAM 64QAM
Low | 0~10%0OB | =-5 -14.65|-17.48 | -20.85 | -15.46 | -19.76 | -22.9 | -27.2 | -27.94 | -28.28
CH | >10%0B |<-13 -18.26 | -22.41 | -30.26 | -20.36 | -25.09 | -32.04 | -32.85 | -33.93 | -33.81
High | 0~10%0B | =-5 -16.56 | -19.43 | -23.05 | -19.96 | -23.98 | -27.51 | -27.62 | -30.27 | -31.86
CH | >10%0B |<-13 -20.00 | -24.35 | -28.76 | -23.13 | -26.33 | -30.77 | -30.18 | -32.39 | -33.43
Result Compliance
Mode DFT-s-OFDM Module A NR Band n260 : BE (dBm) Full RB
BW 300MHz 400MHz
Limit (dBm) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Low | 0~10%0B | =-5  -25.92 -28.42 -30.41 -26.23 -29.4 -32.03
CH | >10%0B |<-13 -29.01 -33.64 -34.3 -27.99 -31.45 -34.36
High| 0~10%0B | =-5 -27.34 -30.74 -32.34 -26.74 -30.29 -32.50
CH | >10%0B |<-13 -28.70 -31.78 -33.50 -27.49 -30.88 -33.35
Result Compliance
Mode CP-OFDM Module A NR Band n260 : BE (dBm) Full RB
BW 50MHz 100MHz 200MHz
Limit (dBm) QPSK QPSK QPSK
Low | 0~10%0B | =-5 -16.25 -18.7 -23.07
CH | >10%0B |=<-13 -19.43 -21.56 -27.29
High | 0~10%0B | =-5 -18.48 -19.92 -23.38
CH >10%0B | =-13 -21.10 -22.45 -25.75
Result Compliance
Mode CP-OFDM Module A NR Band n260 : BE (dBm) Full RB
BW 300MHz 400MHz
Limit (dBm) QPSK QPSK
Low | 0~10%0B | =-5 -25.11 -23.44
CH | >10%0B |=<-13 -26.53 -24.97
High | 0~10%0B | =-5 -23.57 -23.37
CH | >10%0B |=<-13 -25.38 -24.84
Result Compliance
TEL : 886-3-327-0868 Page Number 1 A5-14 of 49

FAX : 886-3-327-0855



